I N I S P I P IS P S IS I LI IS PN IS PSP

INDIA



No.35 : Fx> 7o

CHEMBARAMBAKKAM WATER TREATMENT PLANT

=N

- FEE%EES] : 530,000 m3/H
« FE7KAER 195,000 14 otem2mms)

IR DFF K

- Aquazur V filter

EE@EE 1 228 m/H
W REARE - 72 ssrs
A EFEE 1.2 m

- FIKEE

REEERl ARER/ (R

pHEAZEER! : SHAIK

HEBR 18R (RK)

- EEAAFEEFI DTz, FIEREE

- BESE

YT CEA



TREATMENT PROCESS

1 CO,H,SZRE
T T

Q ‘\jq Alum, Chlorine
Chembarambakkam  g.. Water Pumps —

Lake
Cascade Aerator Static mixer
| 4 l
Lime Chlorine H
]
v v : —
— — v
\m i | 89
]
Ii |
Chlorine Contact Tank & Rapid Sand Filters + I w — |
Clear Water Reservoir i Pulsator Clarifiers
l E l Polymer
Q 5
1
! -

_____ L=

v
4

-

p
Distribution network W
A

\

(L
L |

Ty

_’—
Sludge Thickener

Wash Water Recovery
Tank

Lime

- l ------
e

Sludge Disposal Centrifuge

SRR EEEEEES
d—————




WATER QUALITY DATA

Raw water characteristics

of Chembrambakkam .
Parameter quality of Government

lake .
treated water of India

Average Standard of

Minimum Maximum
Turbidity NTU 10 100 0 1
o I
]
Alkalinity mg/L as 30 200 50 200
CaCo,

Total Hardness ke 20 200 50 200
CaCo,
Total dissolved
L 1 7 500
solids (TDS) mg/ >0 >0 .

YHEL  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_035.pdf



